For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 1 of 17

WWW.mymowerparts.com

250 Chain Saw UT-10681

Accessories |




For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681 Page 2 of 17
Accessories |
Ref#  Part Number Qty S/P/F  Description
A-02177  A02177 1 BUMPER SPIKE KIT
9477299 9477299 1 /P RUBBER TUBING (10"
18453 18453 1 /P GREASE- Multi-Purpose (Sprocket
bearing-PT guide bar)
98052 98052 1 STARTING ROPE (250ft. Reel)
DA-70776-B  DA70776B 1 SAFE-T-TIP
7031099 7031099 1 S RUBBER TUBING (10
°T-16321-G6  PT16321G6 1 GUIDE BAR, (power tip) (16")
°T-18321-G6  PT18321G6 1 GUIDE BAR (power tip) (18")
°T-20321-G6  PT20321G6 1 GUIDE BAR, (power tip) (20")
SP-16321-H6  SP16321H6 1 GUIDE BAR, (sprocket tip) (16")
SP-20321-H6  SP20321H6 1 GUIDE BAR, (sprocket tip) (20"
32-LE50-67  32LE5067 1 CHAIN (32-LE50-67) (16")
32-LE50-73  32LE5073 1 CHAIN (32-LE50-73) (18"
32-LE50-79  32LE5079 1 CHAIN (32-LE50-79) (20")
94194 94194 1 /P COMPRESSION TESTER
17789 17789 1 S CARBURETOR REPAIR TOOL
24306 24306 1 S  SHIM (.0125")
18416 18416 1 DIGITAL TACHOMETER
18080 18080 1 S CLUTCH ASSEMBLY TOOL
24823 24823 1 S  SEALANT SILICON
A-24824  A24824 1 S  WRENCH (combination)
A24747A  A24747A 1 PULLER- Magneto Rotor
2498202 2498202 1 /P T-25 TORX DRIVE BIT
22486 22486 1 SHIM (0.015" AIR GAP)
JA313164 JA313164 1 TESTER (Spark Plug)
A-01182  A01182 1 CLUTCH SPANNER

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 3 of 17

10681

250 Chain Saw UT

Accessories Il

-] [
S 8§ 0§ i 3 i
3 b 3 L 3 H 8 5
«

-

“om [
%
[}
A
_m e S
p 5 6 ... “
3 ...
nv .W.L" .M m' u Qs m_"
| nv ¢ xI s "y S [ ]
OdS % O G SXLHOEN c @ C 0 T 06 K - n._. - hm [ __m a mm O

@ w iy ©
8 o s [ x 3

& N s # 2 & 5 &
o & é < & o o ]
b ) [+ L= [+] @ [

b (1] "~ ~ ] v &
<« « k= 0. Q.
o o 7] »

~8 E
)

.w ~88
0 Eem

ﬁam“

b= _ «f «

wowm _c. C n D

REEEREE

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681 Page 4 of 17
Accessories Il
Ref#  Part Number Qty S/P/F  Description
A-02177  A02177 1 BUMPER SPIKE KIT
9477299 9477299 1 /P RUBBER TUBING (10"
18453 18453 1 /P GREASE- Multi-Purpose (Sprocket
bearing-PT guide bar)
98052 98052 1 STARTING ROPE (250ft. Reel)
DA-70776-B  DA70776B 1 SAFE-T-TIP
7031099 7031099 1 S RUBBER TUBING (10
°T-16321-G6  PT16321G6 1 GUIDE BAR, (power tip) (16")
°T-18321-G6  PT18321G6 1 GUIDE BAR (power tip) (18")
°T-20321-G6  PT20321G6 1 GUIDE BAR, (power tip) (20")
SP-16321-H6  SP16321H6 1 GUIDE BAR, (sprocket tip) (16")
SP-20321-H6  SP20321H6 1 GUIDE BAR, (sprocket tip) (20"
32-LE50-67  32LE5067 1 CHAIN (32-LE50-67) (16")
32-LE50-73  32LE5073 1 CHAIN (32-LE50-73) (18"
32-LE50-79  32LE5079 1 CHAIN (32-LE50-79) (20")
94194 94194 1 /P COMPRESSION TESTER
17789 17789 1 S CARBURETOR REPAIR TOOL
24306 24306 1 S  SHIM (.0125")
18416 18416 1 DIGITAL TACHOMETER
18080 18080 1 S CLUTCH ASSEMBLY TOOL
24823 24823 1 S  SEALANT SILICON
A-24824  A24824 1 S  WRENCH (combination)
A24747A  A24747A 1 PULLER- Magneto Rotor
2498202 2498202 1 /P T-25 TORX DRIVE BIT
22486 22486 1 SHIM (0.015" AIR GAP)
JA313164 JA313164 1 TESTER (Spark Plug)
A-01182  A01182 1 CLUTCH SPANNER

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 5 of 17

250 Chain Saw UT-10681

Carburetor & Air Filter

“w

o7
e >

e “‘I‘ll ’

AM.MA!.nuumJ u,_' oS 0

I\

N YA
/zﬁn.m b\
b )

huu/umm?wwuun

R

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681 Page 6 of 17
Carburetor & Air Filter
Ref#  Part Number Qty S/P/F  Description
1 A02577B 1 CYLINDER
2 01029 1 S  GASKET- Carburetor spacer
3 00905A 1 SCREW- Carburetor spacer
4  A02583 1 SPACER- Carburetor
5 01823 1 FOAM- Adhesive
6 00997B 1 CABLE- Throttle
7 84123 1 WASHER
8 82513 1 /P SCREW- Thread forming
9 82430 2 SCREW- Mach. hex hd.
10 98339 1 S/IP GASKET- Carburetor
11 9311219 1 TUBING- Rubber
12 A03032 1 CARBURETOR- Walbro (WT-185)
A02585 1 CARBURETOR- Zama (CZQ-H14)
13 7031036 1 S  TUBING- Rubber
14 81009 2 /P NUT- Hex (8/32)
15  A02582 1 AIR FILTER ASSEMBLY
16 01178 2 NUT- Retainer
17 02695 1 RETAINER- Air filter
18 02718 2 /P O-RING

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 7 of 17

250 Chain Saw UT-10681
Handle & Chain Brake

e
\\mnnm“..‘“\
““w ; ;o

v,

M T

l..\\ \ \

i’ NW\\\\/ 5
/

O~ / /
p- ~ N ”,-1/ . \ wwqwnw /
.._r @ P . _vm\ g
NI, —_ L \ 7
) -||.._-1n ™, A ,\\ wf
4 \ “w“
AR N,
AR
"~ @~ \. P
o L] \ \ ._/

\..nmmmwu.,/
: v, \H.M\ \WK‘ N
= \\ / ~
W VAR
\ \ _\ ,,_
,Avn,‘ o
nﬂ" i.-'..__ﬂ .\ /
” P _ A WIPII n“nw //
_ﬂw ~—, \\,\\\H“\A“ mlm
ﬁﬁnﬂwwm 2 o &
¢ ,,/

\ ! \\
\ -
A
\ AN
/ " -
i -
“\.mev
\ o
/ N\ ~ x.m_w, “‘
// 3 » 4_./., “ ‘nm Pr

\

~~—, =\ A
o4\ Hwyﬁ.m%..ﬁr/

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681 Page 8 of 17
Handle & Chain Brake
Ref#  Part Number Qty S/P/F  Description
1 A02790 1 HANDLE BAR
2 96620 1 /P SCREW
3 01168 2 SPRING
4  01812A 2 /P RETAINER- Spring
5 01813 2 SLEEVE
6 002071A 1 S  HOUSING- Starter side
7 95671 1 S  PIN-Throttle lock
8 95020 1 S  SPRING- Compression
9 58409 1 /P RING- Retaining
10  00210A 1 COVER- Rear handle
11  00997A 1 CABLE- Throttle
12 00211A 1 TRIGGER-Throttle
13 02508 2 S ISOLATOR
14  01177A 1 SPRING- Throttle
15  93385A 1 /P LOCK- Throttle
16 70253 1 PIN- Dowel
17 82513 1 /P SCREW
18 84123 1 WASHER
19 00206C 1 HOUSING- Drive side
20 02561 1 LABLE- Kick back
21 01180 1 RETAINER
22  A98298A 1 BRAKE BAND ASSEMBLY
23 98447A 1 /P PIN
24  A00226 1 S  COVER- Drive case
25 81196 2 S/P NUT- Hex
26 82546 2 S/P  SCREW- (8-16 x 5/8")
27 98456 1 PIN
28 00890 1 S  SPRING- Compression
29  AO00888A 1 ADJUSTER- Brake
30 A98317A 1 BRAKE LATCH ASSEMBLY
31 98308 1 SPRING- Caolil
32 98461 1 SCREW- Shoulder
33 01820 1 RING- Retainer
34  98422A 1 PIN
35 98457 1 NUT- (M5)
36 83203 1 WASHER
37 00805A 1 GUARD- Hand
38 02661 1 DECAL- Safety
39 82218 1 /P SCREW
40 02743 1 DEFLECTOR- Heat
41 81261 2 /P NUT- Hex
42 84008 1 S/P  WASHER
43  00209B 1 HANDLE
44 82546 5 S/P SCREW- (8-16 x 5/8")

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 9 of 17

250 Chain Saw UT-10681
Housing & Tank Assys

o~
)

E<
13 ]

\ 8 . 8
A_m—,, \ / \“... \ A
i ,9“ eV e
/,.. A—, ﬁm‘, /& J/ m
\, !.l...ll\ . \ V, /
A / . e {
RNERATY © N A\ _
v v - /. \
“Hm M‘ —— \‘ \ \\ JMW/ 5 ,/ /,u \J“\k.A/W‘\
NN Y- 25NN A\
2N V= _ww_. W c
N e e K S
) 4 759/ W\ O
i £ M\ :
= AN\ V)
rrrrrrrrrr Y w// / // \ +—
an /nmrnuum\ N\ w
\ ol
\ =
r..n. o
] m
RN
ﬁﬁ%% >
AN =
- Am”mmum_ﬂé ,
! ! I, /’// -
. \
( 777
TN N
.___Am\ S R




For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681
Housing & Tank Assys

Page 10 of 17

Ref#  Part Number Qty S/P/F  Description
1 A00904 2 CAP- Tank (w/retainer)
2 02762 2 S  GASKET
3 82545 3 SCREW
4 82546 2 S/P SCREW- (8-16 x 5/8")
5 002071A 1 S  HOUSING- Starter side
6 70810 3 S  NUT- Square (10-24)
7 95337 3 NUT- Retainer
8 82558 1 /P SCREW- Thd. forming
9 00993 2 SEAL- Tank
10 A01811 1 S  TANK- Fuel
11 7031021 1 S  TUBING- Rubber (5 1/4")
12 7031036 1 S  TUBING- Rubber (9")
13 49422 1 S  FILTER- Fuel
14 69451 1 /P VALVE- Check
15 AO01810A 1 TANK- Oll
16 69451 1 /P VALVE- Check
17  A68593 1 FILTER- Oil
18 7031027 1 /P TUBING- Rubber
19 69443 2 FILTER- Valve
20 01805 1 S  DECAL- Instruction
21 80864 2 /P SCREW
22 95212 1 /P STOP- Chain
23 82537 1 /P SCREW
24 01170 1 S  PLATE- Guide bar (outer)
25 82513 1 /P SCREW
26 98278 1 PLATE- Guide bar (inner)
27 651121 1 S  PIN- Guide bar adjusting
28 03139 1 S  SCREW- Guide bar adjusting
29 01809A 1 PLATE- Guide bar stud
30 03132 2 /P BOLT- Guide bar
31 01183 1 /P BULB- Primer bulb
32 01527A 1 ROD- Choke
33 01802 1 S SWITCH
34 69889 1 /P BOOT- Throttle rod
35 64862 1 /P GROMMET
36 01169 1 PANEL- Control
37  A02581A 1 S  COVER- Cylinder
38 01173 1 SCREEN- Air inlet
39 01181 1 FOAM- Adhesive
40 01179A 1 PLUG- Idle speed
41 01172 1 GROMMET- Hi/Lo
42 95792 3 /P SCREW- Rd. hd.
43 02506 1 LABEL- Warning
44 83056 1 WASHER- Lock
45  00206C 1 HOUSING- Drive side

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 11 of 17

250 Chain Saw UT-10681
Starter & Engine Assy

\
53/
35 aw L

e

S

o @.w
24_., ( y
N ,,«A @
. \ar ~2_
maﬂmﬂ Wy hal §
2 ' 9_ ko=
m& ‘

o v

“v.._.

_m_inluci/w, .umm!-unn\ '}
R\ 3 Sy & \m___ o
\Alﬂ\ﬂuu_vl,l. ) meunﬂlunul
{ W / / "
% W\ mrL N ,n:n_,_m

"
N
#, s

‘ “w /lnnnnw:.ilnmdw
\-1_ 5
8 73 Am\

€@
<

&

o

(> \ oy

A - ‘IV

,W_HNM Y

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681

Starter & Engine Assy

Page 12 of 17

Ref#  Part Number Qty S/P/F  Description
1 82546 2 S/IP  SCREW- (8-16 x 5/8")
2 82544 1 SCREW- (8-16 x 2")
3  A02580A 1 STARTER HOUSING w/Decal
4 02264 1 S  GRIP-Starter
5 97899 1 S ROPE
6 A97908 1 /P SPRING & CONTAINER
7 97768A 1 PULLEY
8 002071A 1 S  HOUSING- Starter side
9 94062 1 /P WASHER- Retainer
10 93417 1 S  SCREW- Thd. forming (10-24 x 5/8")
11  81124A 1 /P NUT-Jam
12 83102 1 /P WASHER- Lock (3/8")
13  A00994B 1 S ROTOR & STARTER PAWL ASSY.
14  A02774 1 STARTER PAWL
15 98197 1 S  SEAL- Shaft
16 289221 1 /P RING- Retaining
17  A02573 1 CRANKSHAFT
18 98797 2 /P BEARING- Ball
19 75078 1 KEY- Woodruff
20 68512 1 S BEARING- Roller
21  A02579 1 PISTON & PIN
22 01545 1 RING- Piston
23 64813 2 /P RING- Retainer
24  A01546 1 MODULE- Ignition
25  A02597 1 BOOT- Spark plug
26 69326 1 LEAD- Hi Tension
27 95098 1 INSULATOR- Lead
28  A01822A 1 WIRE- Ignition
29 AO01821A 1 WIRE- Ground
30 88052 2 /P SCREW- (10-24 x 7/8")
31 02176 1 SCREW- Square hd. (10-32 x 2 1/2")
32 A01538 1 S BODY- Muffler
33 9398311 1 SPACER- Muffler
34  A01539A 1 S  COVER- Muffler
35 84003 1 /P WASHER- Flat #10
36 81206 3 S/P NUT- Hex 10-32
37 01531A 1 COVER- Exhaust
38 01532 1 SCREEN- Spark arrestor
39 9398310 2 SPACER- Muffler
40 01543 1 GASKET- Muffler
41 02509 2 SCREW- (10-32 x 2 1/4")
42  A02577A 1 CYLINDER & CRANKCASE
43 80891 4 /P SCREW-Hex hd.
44 98109 1 FITTING- Oil tube
45 93858 1 S  SEAL- Crankshaft
46 00229 1 WORM- Left hand
47  A00769 1 /P SPIDER- Clutch
48 98292 3 /P SHOE- Clutch
49 98453 1 S  SPRING- Clutch
50 65027 1 WASHER- Thrust
51  00996A 1 /P SPROCKET & DRUM
52 64333 1 BEARING- Needle
53 69423 1 RACE- Inner

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681 Page 13 of 17
Starter & Engine Assy
Ref#  Part Number Qty S/P/F  Description
54 65064 1 WASHER- Thrust
55 81255 1 NUT- Hex Lock 3/8-24
56 02548 1 LINE- Oil
57  A02802A 1 S PUMP-QIl
58 82146 2 S SCREW
59 93561S 1 S  PLUG- Spark
60 7031027 1 /P TUBING- Rubber

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 14 of 17

250 Chain Saw UT-10681

Walbro Carburetor

!

\
N
oy V9]

i | _
G
] m_.,.uw A ‘a,

e A —— A
/.f:.ummv \ ‘\u

(o e
mya o

s

1< .
\

{
y: /
@

r,.iﬂ,ﬂi. -0

/ ,

/ \ D
3 ] -
= ™

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681 Page 15 of 17
Walbro Carburetor
Ref#  Part Number Qty S/P/F  Description
1 A02675 1 S  Superseded by UP07106
2  A02587 1 REPAIR KIT (250)-TBO
A02588 1 NLA(NO LONGER AVAILABLE)
3  A02587 1 REPAIR KIT (250)-TBO
A02588 1 NLA(NO LONGER AVAILABLE)
4  A02587 1 REPAIR KIT (250)-TBO
A02588 1 NLA(NO LONGER AVAILABLE)
5 A02587 1 REPAIR KIT (250)-TBO
A02588 1 NLA(NO LONGER AVAILABLE)
6 A02587 1 REPAIR KIT (250)-TBO
7  A02587 1 REPAIR KIT (250)-TBO
8 A02587 1 REPAIR KIT (250)-TBO
9  A02587 1 REPAIR KIT (250)-TBO
10 A02587 1 REPAIR KIT (250)-TBO
11 A02587 1 REPAIR KIT (250)-TBO
12 A02587 1 REPAIR KIT (250)-TBO
13  A02587 1 REPAIR KIT (250)-TBO
14  A02587 1 REPAIR KIT (250)-TBO
15 A02587 1 REPAIR KIT (250)-TBO
16  A02587 1 REPAIR KIT (250)-TBO
17  A02587 1 REPAIR KIT (250)-TBO
18  A02587 1 REPAIR KIT (250)-TBO
19  A02587 1 REPAIR KIT (250)-TBO
20  A02587 1 REPAIR KIT (250)-TBO
21  A02587 1 REPAIR KIT (250)-TBO
22  A02587 1 REPAIR KIT (250)-TBO
23 02589 1 MUST USE SUPERSESSION WHEN

ORDERING

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 16 of 17

250 Chain Saw UT-10681

Zama Carburetor

{

=

]

&
o S
- ¥y :
Y] (o) ) \_ yd ‘_.._ 0 ._5
R T ] S
\... L PN A e
I\ /i ‘& —a & —_— __,__",----..g‘ =
m—C AR gv_._ ) % _ =
% __, ol N/ \ \of _Aw“ G &
nn“..m I \& \o A w__ \ >
= R oo’ \\ D
\ e ///. 1 . m
\ \\ //// - -
/ >\

/ /
/ { W

\ \




For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

250 Chain Saw UT-10681 Page 17 of 17
Zama Carburetor
Ref#  Part Number Qty S/P/F  Description
1 A02675 1 S  Superseded by UP07106
2 A02591 1 S  Superseded by A03905
A02590 1 S  Superseded by A03904
3 A02591 1 S  Superseded by A03905
A02590 1 S  Superseded by A03904
4  A02591 1 S  Superseded by A03905
A02590 1 S  Superseded by A03904
5 A02591 1 S  Superseded by A03905
A02590 1 S  Superseded by A03904
6 A02591 1 S  Superseded by A03905
7  A02591 1 S  Superseded by A03905
8 A02591 1 S  Superseded by A03905
9 A02591 1 S  Superseded by A03905
10 A02591 1 S  Superseded by A03905
11  A02591 1 S  Superseded by A03905
12 A02591 1 S  Superseded by A03905
13  A02591 1 S  Superseded by A03905
02593 1 MUST USE SUPERSESSION WHEN
ORDERING
14  A02591 1 S  Superseded by A03905
15 A02591 1 S  Superseded by A03905
16  A02591 1 S  Superseded by A03905

WWW.mymowerparts.com



